
City of Santa Cruz

SAnTA CRuz RegionAl ReCyCleD WATeR 

FACiliTieS PlAnning STuDy

June 2018

FINAL

Main Body w/o Appendices



	

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL	

\\sfocad\projects\pw‐proj\2016\1668007.00_santacruzrwfps\09‐reports\9.11_rwfps\3_finalswrcb_submital\santa	cruz_rwfps_final_06.08.2018.docx 

This	Page	Intentionally	Blank	



 

 

 

303 Second Street, Suite 300 South 

San Francisco, California 94107 

415-243-2150 

FAX: 415-896-0999 

 

 

  

 

 

 

FINAL 

City of Santa Cruz Regional 

Recycled Water Facilities 

Planning Study 

6 June 2018  

 

 

Prepared for 

City of Santa Cruz 
212 Locust Street, Suite C 

Santa Cruz, CA 95060 
[...]
 AV

LAURENT ST

CONFERENCE DR

LAKE AV

CH
AN

TIC
LE

ER
 AV

SEABRIGHT AV

17
TH

 AV

CAPITOLA RD

30
TH

 AV

GLENWOOD DR

San Loren zo R iver

Capitola

Monterey Bay

City of
Santa Cruz

Soquel



	

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL	

c:\users\jima\desktop\santa	cruz_rwfps_final_06.08.2018.docx 

This	Page	Intentionally	Blank	



 

  City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 3-4 
\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

 

 Groundwater Management  

The two primary groundwater basins in the Santa Cruz Region are managed by the following 

agencies and participating members.   

1) Santa Cruz Mid-County Groundwater Basin: In March 2016, a Joint Powers Agreement 

(JPA) was signed between SqCWD, Central Water District, the City of Santa Cruz, the County 

of Santa Cruz, and three private well representatives to form the Santa Cruz Mid-County 

Groundwater Agency (MGA). This agency serves as the Groundwater Sustainability Agency 

(GSA) for the Santa Cruz Mid-County Groundwater Basin and has the authority to plan for 

and implement a required Groundwater Sustainability Plan (GSP). This basin is classified as 

critically overdrafted. The GSP is currently being developed and will be submitted to the 

State in 2020 (SCWD 2016, WSC 2016) 

2) Santa Margarita Groundwater Basin: SVWD, SLVWD and County of Santa Cruz are 

working together to form a GSA and develop a GSP for the Santa Margarita Groundwater 

Basin. This basin is not classified as critically overdrafted. However, overdraft of the basin 

especially in times of extended droughts present a concern for reliability (Kennedy/Jenks 

2016a). 

 Historical Water Use Trends 

Historically, water use in SCWD’s service area rose in parallel with account and population growth 

over time, except during two major drought periods in the late 1970s and the early 1990s. Around 

2000, this pattern changed and system demand began a long period of decline, accelerated by 

pricing changes, drought, economic downturn, and other factors.  In 2015, after 2 years of water 

rationing, annual water use fell to a level of about 2.45 billion gallons, similar to the level 

experienced during the 1970s drought (SCWD 2016). A breakdown of annual water consumption 

by SCWD’s major customer classes since 2002 is shown in Figure 3-3. 



 

  City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 3-5 
\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

Figure 3-3: Historical Annual Water Consumption by Customer Category  

 
Source: City of Santa Cruz 2015 Urban Water Management Plan (SCWD 2016) 

 Projected Water Use Trends 

An econometric analysis of demand and forecast for SCWD’s service area was prepared as part of its 

2015 UWMP update. The forecast covered the period 2020 – 2035, assumes average weather and 

normal income and growth, and includes adjustments for future effects of water rates, plumbing 

codes and the City’s baseline conservation program and updated information on passive and active 

conservation savings. The resulting water demand projection, by customer class, is presented in 

Table 3-2.  System water demand in the service area is expected to decline and then stabilize at a 

level of about 3.2 billion gallons per year. 



 

  City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 3-6 
\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

Table 3-2:  Projected Annual Water Consumption by Customer Category 

Use Type Additional Description 
Projected Water Use (mgy) 

2020 2025 2030 2035 
Single Family Individually metered dwellings 1,277 1,223 1,191 1,170 

Multi-Family 2 or more dwelling units  772 714 690 678 

Commercial   574 541 525 519 

Industrial   56 59 60 61 

Institutional/ 
Governmental 

Municipal (city) accounts 46 42 40 40 

Landscape Dedicated Irrigation  112 119 134 144 

Landscape Golf Irrigation  58 52 47 47 

Other  UC Santa Cruz 196 234 271 308 

Water Losses  
 

236 241 247 253 

TOTAL Annual Use (mgy) 3,327 3,225 3,205 3,220 

Average Daily Use (mgd)1 9.1 8.8 8.8 8.8 

Source: City of Santa Cruz Water Demand Forecast (M.Cubed 2015a) and Water Conservation Master Plan (Maddaus 2017) 
1 Average Daily Use (mgd) = Total Annual Use (mgy) / 365 days 

  

 Quality of Water Supplies 

3.6.1 Treated Surface Water Quality 

Surface water from the City’s 3 sources (North Coast, San Lorenzo River and Newell Creek / Loch 

Lomond Reservoir) is treated at the GHWTP. Drinking water produced at GHWTP complies with all 

drinking water standards set by the USEPA and SWRCB Division of Drinking Water (DDW) (SCWD 

2016).  

The current treatment challenge is to reduce the formation of disinfection byproducts in storage 

reservoirs in drought (SCWD 2016).  This challenge is a result of changes in the City’s source water 

mix, driven in part by instream flow requirements that reduces the City’s flexibility when selecting 

sources of supply.  The City is addressing the issue in multiple ways, through upgrading treatment 

processes at the GHWTP, replacing the Tait Wells that will add a supply with low TOC, and 

installing aeration systems in storage tanks.  A study of source water has begun to collect samples 

from the sources to develop strategies to potentially treat more turbid source water with higher 

amounts of TOC.    

3.6.2 Treated Groundwater Quality 

Groundwater from the four Beltz Wells are treated on-site at two groundwater treatment plants to 

remove iron and manganese before distribution to customers in the southeast service area. There 

are currently no drinking water quality issues. 



 

  City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 3-7 
\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

 Potential Future Water Sources 

The City is currently implementing a supply augmentation plan with the goal of reaching supply 

sufficiency by 2025. As stated in the Water Supply Advisory Committee Final Report on Agreements 

and Recommendations, p. 73-74 (WSAC 2015), “the portfolio of measures for improving the 

reliability of water supply includes the following Elements: 

• Element 0: Additional water conservation with a goal of achieving an additional 200 to 250 

million gallons of demand reduction by 2035 by expanding water conservation programs; 

• Element 1: Passive recharge of regional aquifers by working to develop agreements for 

delivering surface water as an in-lieu supply to the Soquel Creek Water District and/or the 

Scotts Valley Water Districts so they can rest their wells, help the aquifers recover, and 

effectively store water for use by SCWD in drought years; 

• Element 2: Active recharge of regional aquifers by using existing infrastructure (wells, 

pipelines, and treatment capacity) and potential new infrastructure (wells, pipelines and 

treatment capacity) in the regionally shared Purisima aquifer in the Soquel-Aptos basin4 

and/or in the Santa Margarita/Lompico/Butano aquifers in the Scotts Valley area to store 

water that can be available for use by Santa Cruz in drought years; 

• Element 3: A potable water supply using advanced treated recycled water as its source, as a 

supplemental or replacement supply in the event the groundwater storage strategies 

described above prove insufficient to meet the Plan’s goals or cost effectiveness, timeliness 

or yield. In the event advanced treated recycled water does not meet the needs, desalination 

would then become Element 3.” 

For more information about policies related to potential future water sources, refer to Section 7.4 of 

the UWMP. 

                                                             

4 Now recognized as the Santa Cruz Mid-County Groundwater Basin 



 

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 4-1 

\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

Section 4:  Wastewater Characteristics and Facilities 

 City of Santa Cruz Wastewater Treatment and Collection 
Facilities 

The City of Santa Cruz owns and operates the regional Santa Cruz WWTF that treats municipal 

wastewaters to secondary standards for discharge through an outfall to the Pacific Ocean.  The 

plant is operated by the SCPWD.  

The Santa Cruz WWTF is located in the southwest area of the City. The plant was originally 

commissioned in 1928 as a primary treatment facility and the City continuously upgrades the 

treatment facility to accommodate population growth, to respond to regulatory and environmental 

challenges, and to implement improved technologies for wastewater treatment. These 

improvements include the addition of the trickling filter/solids contact units to the primary 

treatment plant, the commissioning of a new ocean outfall, the upgrade from advanced primary to 

full secondary treatment and conversion from chlorine gas disinfection to ultraviolet disinfection. 

The Santa Cruz WWTF key treatment facilities and a process flow diagram are shown in Figure 4-1. 

Municipal wastewater generated within the City’s limits is delivered to the Santa Cruz WWTF by a 

collection system that is operated by the SCPWD.  SCCSD collects wastewater outside of the City 

limits - from Live Oak, Capitola, Soquel, Aptos and Seacliff areas – via a central pumping facility in 

Live Oak where the wastewater is then pumped to the Santa Cruz WWTF. The plant also treats dry 

weather flows from Neary Lagoon, septage from unsewered areas and grease trap pumping. The 

treatment plant comprises screening, aerated grit removal, primary sedimentation, biological tower 

trickling filters, solids contact stabilization, secondary clarification, and disinfection with ultraviolet 

light.  

Federal guidelines have been established for treatment to secondary standards for ocean 

discharges. Treated wastewater from the Santa Cruz WWTF is discharged approximately one mile 

from the shoreline in Monterey Bay at a depth of approximately 100 feet. SVWD also adds its 

treated wastewater to the treated effluent for combined disposal through the outfall. Treated 

effluent is discharged into the Pacific Ocean under the Regional Board Order No. R3-2010-0043, 

National Pollutant Discharge Elimination System (NPDES) permit No CA0048194. 

Biosolids are processed by anaerobic digestion and centrifuge dewatering. Stabilized solids are 

transported to Merced County and applied to farmlands. Methane gas produced by anaerobic 

digestion is used to generate power and heat the treatment plant’s digesters.  



 

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 4-2 

\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

Figure 4-1: City of Santa Cruz Wastewater Treatment Facility  

 

   

Abbreviations: 

CL2 – Chlorine 

RSS – Return secondary sludge 

WSS – Waste secondary sludge 

TFE – Trickling filter 

 



 

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 4-3 

\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

4.1.1 Wastewater Flow Variations 

Santa Cruz WWTF has an average dry weather design capacity of 17 mgd and a peak wet weather 

capacity of 81 mgd. In 2015, the average daily flow was approximately 7.1 mgd, with the average 

daily flow dropping to 6.1 mgd in June (dry weather flow). The average daily flow for each month of 

2015 is shown in Table 4-1. These flows incorporate the latest drought and conservation measures 

implemented over the past few years, including a number of measures implemented in 2015.  

Table 4-1: Santa Cruz WWTF 2015 Average Daily Flows for each Month 

Month Influent (mgd) Effluent (mgd) 
Jan 7.53 7.761 
Feb 8.11 7.90 
Mar 7.29 7.28 
Apr 7.56 7.61 
May 7.07 6.92 
Jun 6.68 6.11 
Jul 6.63 6.53 

Aug 6.59 6.65 
Sep 6.47 6.58 
Oct 6.70 6.54 
Nov 7.11 6.93 
Dec 8.25 8.39 

Average  7.16 7.10 
Min Daily Flow 6.10 5.44 
Max Daily Flow 20.56 20.93 

1 Due to the inherent range of accuracy in typical flow measurement meters, coupled with the multiple meters at the point 
of measurement, the average daily effluent flow can sometimes be higher than the influent flow on a given month. 

Dry weather flows and wet weather flow typically occur in June and December respectively. The 

average daily flows for June and December for the period 2008 to 2016 (excluding 2012 because 

the effluent meter failed in 2012), and how these flows compare to 2015 flows is shown in Table 

4-2. 

Table 4-2: Santa Cruz WWTF 2008 to 2016 Average Daily Dry Weather and Wet Weather 

Flows 

 
Effluent (mgd) 2015 

2008 - 2016 
Average3 

Dry Weather 
Flow (June) 

Average1  6.1  7.1 
Minimum2 5.4 5.1 

Wet Weather 
Flow (Dec) 

Average1 8.4 9.0 
Maximum2 20.9 28.8 

1 Based on the average of daily effluent flows during the listed month. 
2 Based on the minimum daily effluent flow measured during the listed month. 
3 2008 to 2016 average does not include 2012 data because of effluent meter failure. 
 



 

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 4-4 

\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 

Based on the SCWD’s 2015 Econometric Analysis of Demand and Forecast (M.Cubed 2015b), the 

average annual wastewater flow is projected to increase by only 0.18 mgd (about 1%) from 2014 to 

2035. To minimize stranded recycled water treatment capacity at all times, even during droughts, 

the 2015 average daily dry weather flow is used as the wastewater available for recycled water 

supply. The diurnal effluent flow for a typical dry weather flow day is shown in  

Figure 4-2. June 2016 data is used. It shows the highest flow at around 11am and lowest flow at 

around 5am. An equalization tank could be needed to ensure constant flow to the recycled water 

treatment facility. The costs of equalization storage at the Santa Cruz WWTF have not been 

included in this report.  

Figure 4-2: Typical Dry Weather Flow at Santa Cruz WWTF 

 

 

4.1.2 Wastewater Water Quality  

The Santa Cruz WWTF effluent consistently meets the requirements set forth in their NPDES permit 

and the Basin Plan for discharges to the Pacific Ocean. A summary of average effluent water quality 

concentrations from 2012 to 2015 is presented in Table 4-3. 

As part of its Wastewater Source Control Program, the City of Santa Cruz PWD provides inspection, 

sampling and monitoring of business and industrial establishments to limit discharge of harmful 

constituents into the sanitary sewer system and storm drain system, issues wastewater discharge 

permits to industrial discharges and also issues citations and levies fines for code violations. This 

program is a requirement of the State of California and U.S. Environmental Protection Agency.  

0.0

0.2

0.4

0.6

0.8

1.0

1.2

0

2

4

6

8

10

12

14

0:00 2:00 4:00 6:00 8:00 10:00 12:00 14:00 16:00 18:00 20:00 22:00 0:00 2:00

EQ
 T

an
k 

V
o

lu
m

e
 (

m
g)

Ef
fl

u
e

n
t 

Fl
o

w
 (

m
gd

)

Effluent Flow (mgd)



 

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL | Page 4-5 

\\sfocad\projects\pw-proj\2016\1668007.00_santacruzrwfps\09-reports\9.11_rwfps\3_finalswrcb_submital\santa cruz_rwfps_final_06.06.2018.docx 